
 









 

 
6500 SW Macadam Avenue, Suite 200 

Portland, OR 97239 
Phone: 503.244.7005 

Fax: 503.244.9095 

 

Wastewater Facilities Plan 
Prepared for  the 

Cit y of  Sweet  Home, Oregon 
December 2016 

 

 
 





 

 

 
i 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
City of Sweet Home Facility Plan Final.docx 

Table of Contents 
Executive Summary ..................................................................................................................................... xi 

Background and Purpose .................................................................................................................... xi 
[...]
9.1 User Profile ..............................................................................................................................9-1 
9.2 Rate Structure .........................................................................................................................9-1 

9.2.1 User Fees ..................................................................................................................9-1 
9.2.2 System Development Charges ................................................................................9-2 
9.2.3 Resources .................................................................................................................9-2 
9.2.4 Costs..........................................................................................................................9-2 
9.2.5 Debt Service..............................................................................................................9-3 
9.2.6 Reserves ...................................................................................................................9-4 

9.3 Projected Resources and Expenditures ................................................................................9-4 
9.4 Capital Improvement Plan ......................................................................................................9-5 

10.  Limitations ...................................................................................................................................... 10-1 
Appendix A: NPDES Permit ....................................................................................................................... A-1 
Appendix B: Mutual Agreement and Order (MAO)/ MAO Termination Letter ....................................... B-1 
Appendix C: Inflow and Infiltration Update Report ..................................................................................C-1 
Appendix D: DEQ Letter - February 18, 2016 ......................................................................................... D-1 
Appendix E: Comprehensive Plan Map .................................................................................................... E-1 
Appendix F: Cost Estimate ........................................................................................................................ F-1 

  



Sweet Home Wastewater Facilities Plan Table of Contents  

 

 
v 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
City of Sweet Home Facility Plan Final.docx 

List of Figures 
(* indicates figure immediately follows page listed) 

 

Figure ES-1. Recommended alternative process schematic .................................................................. xv* 
Figure ES-2. Prioritized, phased improvements result in affordable program, regulatory 

compliance .......................................................................................................................................... xvii 
Figure ES-3. Monthly revenue required from an average single-family dwelling ................................. xviii 
Figure 2-1. UGB and environmental resource map ............................................................................... 2-2* 
Figure 2-2. Topographical map ............................................................................................................... 2-2* 
Figure 3-1. Sweet Home historical population with OEA projection ......................................................3-2 
Figure 3-2. Influent loading record (ppd) .................................................................................................3-4 
Figure 3-3. DT of biosolids hauled ...........................................................................................................3-4 
Figure 4-1. Overview of the Sweet Home sanitary collection system ....................................................4-1 
Figure 4-2. Sweet Home sanitary collection drainage basins ................................................................4-2 
Figure 4-3. Phases 1, 2, and 3 rehabilitation work ................................................................................4-3 
Figure 4-4. Phases 1, 2, 3, and 4 rehabilitation work ............................................................................4-4 
Figure 4-5. Peak hour flows and WWTP capacity before and after rehabilitation ................................4-5 
Figure 4-6. Existing WWTP aerial view .................................................................................................... 4-6* 
Figure 4-7. Existing WWTP process flow schematic .............................................................................. 4-6* 
Figure 4-8. IPS exterior and dual force mains (left), and interior above-grade discharge  

piping (right) ........................................................................................................................................4-7 
Figure 4-9. Influent flow sampler at IPS wetwell hatch ..........................................................................4-7 
Figure 4-10. Influent grinder station (left) and manual bar screens (right) ..........................................4-8 
Figure 4-11. Aeration basin 1 (left) and secondary clarifier 3 (right) ....................................................4-9 
Figure 4-12. RAS pumps (left) and WAS pumps (right) ..........................................................................4-9 
Figure 4-13. Traveling-bridge sand filters (left) and filter pump station (right) .................................. 4-10 
Figure 4-14. CCT (left) and effluent structure with chemical mixer (right) ......................................... 4-11 
Figure 4-15. Effluent flow metering and sampling .............................................................................. 4-11 
Figure 4-16. Outfall vicinity (left) and outfall pipes (right) (lower pipe abandoned) .......................... 4-12 
Figure 4-17. Standby generator building (left) and equipment (right)................................................ 4-13 
Figure 4-18. Administration building (left) and laboratory (right) ....................................................... 4-13 
Figure 4-19. Covered solids holding tank (left) and mixing blowers (right) ........................................ 4-14 
Figure 4-20. Dewatering room interior (left) and exterior (right) with 20 yd3 container on rails ...... 4-15 
Figure 4-21. Polymer feed equipment (left) and plant compressor (right)......................................... 4-15 
Figure 4-22. Lime silo adjacent to solids handling building ................................................................ 4-16 
Figure 4-23. Odor control blower (left) and odor control biofilter (right) ............................................ 4-16 
Figure 4-24. Solids hauled on annual basis ......................................................................................... 4-18 
Figure 4-25. Monthly average flows and monthly average effluent quality ....................................... 4-21 
Figure 4-26. Monthly percent removal of CBOD and TSS ................................................................... 4-22 

file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706805
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706806
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706815


Sweet Home Wastewater Facilities Plan Table of Contents  

 

 
vi 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
City of Sweet Home Facility Plan Final.docx 

Figure 5-1. South Santiam River flow at Foster Dam .............................................................................5-2 
Figure 5-2. DEQ temperature WLA to Sweet Home ................................................................................5-4 
Figure 5-3 Effluent temperature ..............................................................................................................5-5 
Figure 5-4. Effluent temperature impact at 7Q10 flow for 25 percent of River ...................................5-6 
Figure 5-5. Reasonable potential analysis for metals ............................................................................5-7 
Figure 5-6. Existing IPS interior ............................................................................................................. 5-11 
Figure 5-7. Composite sampler at IPS wetwell .................................................................................... 5-12 
Figure 5-8. Routine cleaning of headworks bar screens ..................................................................... 5-13 
Figure 5-9. Interior of aeration basin .................................................................................................... 5-14 
Figure 5-10. Original secondary clarifier 1 (left) and newer clarifier 3 (right) .................................... 5-15 
Figure 5-11. Original secondary clarifier weir (left) and drive mechanism (right).............................. 5-15 
Figure 5-12. RAS (left) and WAS (right) pumping equipment .............................................................. 5-16 
Figure 5-13. Secondary flow distribution structure (left) and CCT flow distribution box (right) ........ 5-17 
Figure 5-14. Gravity filters with sand media ........................................................................................ 5-17 
Figure 5-15. Sodium hypochlorite feed equipment (left) and storage tank in containment  

area (right) ....................................................................................................................................... 5-18 
Figure 5-16. Sulfur dioxide feeding and analytical equipment ........................................................... 5-18 
Figure 5-17. Two views of the CCT ........................................................................................................ 5-19 
Figure 5-18. Solids holding tank exterior (left) and blowers (right) .................................................... 5-19 
Figure 5-19. Solids feed pump, BFP, and conveyor ............................................................................. 5-20 
Figure 6-1. Storage requirement during wet weather event ..................................................................6-4 
Figure 6-2. Alternative 3B MBR and HRC process schematic .............................................................. 6-8* 
Figure 6-3. Alternative 3B MBR and HRC ............................................................................................... 6-8* 
Figure 6-4. Alternative 3C Upgrade existing and add HRC process schematic ................................... 6-8* 
Figure 6-5. Alternative 3C Upgrade existing and add HRC .................................................................... 6-8* 
Figure 6-6. 10 mgd modular high-rate filter unit ................................................................................. 6-11 
Figure 6-7. Actiflo HRC ........................................................................................................................... 6-13 
Figure 6-8. CoMag HRC ......................................................................................................................... 6-14 
Figure 8-1. Alternative 3C Upgrade Existing and Wet Weather Treatment with HRC .......................... 8-8* 
Figure 8-2. Existing WWTP with recommended alternative improvements ......................................... 8-8* 
Figure 8-3. Recommended alternative hydraulic profile ....................................................................... 8-8* 
Figure 9-1. Monthly revenue required from an average single-family dwelling ....................................9-7 

  

file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706857
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706858
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706860
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706865
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706866
file://bcpdxfp01/projects/144602%20Sweet%20Home%20WWFP/Deliverables/FINAL%20FP/City%20of%20Sweet%20Home%20Facility%20Plan%20working.docx#_Toc468706866


Sweet Home Wastewater Facilities Plan Table of Contents  

 

 
vii 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
City of Sweet Home Facility Plan Final.docx 

List of Tables 
Table ES-1. Comparative Construction Cost Summary for Liquid Stream Alternativesa ........................ xii 
Table ES-2. Recommended Alternative Elements ................................................................................... xiv 
Table ES-3. Estimated Capital Cost and Timing for Option C .................................................................. xvi 
Table 2-1. Sweet Home Census Bureau Data .........................................................................................2-1 
Table 2-2. Sweet Home Area Temperature Summary ............................................................................2-3 
Table 3-1. Existing and Projected Population Data ................................................................................3-2 
Table 3-2. 2040 Projected Flows .............................................................................................................3-3 
Table 3-3. Existing and Projected Loads .................................................................................................3-5 
Table 4-1. Post-Phase 1 and 2 Rehabilitation Effectiveness Summary ................................................4-2 
Table 4-2. Summary of R&R Costs by Phase ..........................................................................................4-5 
Table 4-3. Biosolids Analysis ................................................................................................................. 4-17 
Table 4-4. Design Data Summary, Existing Facilities .......................................................................... 4-18 
Table 4-5. Plant Effluent Summary ....................................................................................................... 4-20 
Table 4-6. Number of Permit Exceedances between 2006 and 2014 .............................................. 4-21 
Table 4-7. Number of MAO Exceedances between 2006 and 2014 ................................................. 4-22 
Table 5-1. Monthly Flow Data for the Foster Monitoring Station, 1973–2013 ....................................5-1 
Table 5-2. Existing Discharge Requirements ..........................................................................................5-8 
Table 5-3. Required Effluent Concentrations to Meet Mass Load Limits at 2015 Flows ....................5-9 
Table 5-4. Effluent Concentrations to Meet Mass Load Limits at 2040 Flows .....................................5-9 
Table 5-5. Proposed Mass Load Discharge Requirements for November through April ................... 5-10 
Table 5-6. Sweet Home (Foster Dam) Monthly Rainfall Records, 1969-2016 .................................. 5-11 
Table 6-1. Comparative Construction Cost Summary for Liquid Stream Alternativesa ........................6-1 
Table 6-2. Future R&R Work Cost Effectiveness .....................................................................................6-2 
[...]
was recognized in the MAO, which contained the following exception to mass limits: “On any day that 
the daily flow to the treatment facility exceeds 2.76 MGD (twice the average dry weather design flow 
of 1.38 MGD), the daily mass load limit shall not apply….” 

While the City has made substantial progress in reducing peak flows (as documented in Section 4 
and Appendix C), further I/I reduction is not practical. Therefore, sustained high flows, well beyond 
twice the average dry weather design flow, will continue at the WWTP and, on occasion, the WWTP 
will not be able to comply with the mass effluent limits. Table 5-3 demonstrates the resulting restric-
tive treatment impact of the sustained high flows by showing the effluent discharge concentrations 
the WWTP would need to meet from November through April to stay within the permitted mass limits. 
These concentrations are based on the flows presented in Table 3-2.  

 
Table 5-3. Required Effluent Concentrations to Meet Mass Load Limits at 2015 Flows 

Parameter 
Concentrations, mg/L 

AWWF MMWWF Max week PDF 
CBOD5 14 9 9 8 

TSS 17 10 10 8 
 

Even at average wet weather flow, the resulting 14/17 CBOD/TSS effluent quality is more restrictive 
than the permitted concentration limits of 15/20. However, the effective required concentration limit 
to meet permitted mass limits ratchets down substantially at higher flows. It culminates in an effec-
tive limit of 9/10 compared to the permit limit of 23/30 for maximum week flows and an effective 
limit of 8/8 for the peak day flow.  

As the city grows, the concentrations required to meet mass loads will become even more stringent. 
Table 5-4 shows the required effluent concentrations based on projected 2040 flows. 

 
Table 5-4. Effluent Concentrations to Meet Mass Load Limits at 2040 Flows 

Parameter 
Concentrations, mg/L 

AWWF MMWWF Max week PDF 
CBOD5 12 8 8 7 

TSS 14 9 9 7 
 

The WWTP will not be able to meet these limits consistently, especially during extended high flow 
conditions.  
The following summary of prior informal correspondence with DEQ is provided as background for fu-
ture discussions with DEQ during permit renewal on revising mass load limits from November 
through April. As a part of that process, DEQ has indicated that a demonstration must be made that 
any proposed adjustment satisfies DEQ’s Antidegradation Policy described in OAR 340-041-0004(9): 
• This is a modification that will require completion of an anti-degradation review worksheet for a 

proposed individual NPDES discharge . 
• A “Treatment Capabilities Report” may be required.  



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-10 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

• Modifications to the treatment plant biological process could result in the plant being deemed a 
“new facility” such that new loads could be calculated for future permit limits.  

• Effluent concentration limits are not expected to change with future permit modifications.  
• Wet season flows should be based on 2-year recurrence event. The daily 2-year recurrence flow 

is approximately 8.5 mgd as determined for the December 17, 2015 storm and overflow event. 
The monthly 2-year recurrence flow can be approximated as the MMWWF from Table 3-2. And 
the weekly 2-year recurrence flow is roughly interpolated between the two at about 6 mgd.  

• Table 5-5 shows potential mass load limits based on wet weather concentration limits and the 
estimated flows above.  

• Mass load limits should be reviewed for potential adjustments during the wet-weather treatment 
modifications at the plant.  

 
Table 5-5. Proposed Mass Load Discharge Requirements for November through April 

Parameter 
Average effluent  

concentration (mg/L) Mass load limits (ppd) 

Monthly Weekly Monthly average Weekly average Daily maximum 
Flow for calculating proposed limits (mgd)  4.03  6  8.5 

November 1–April 30 (existing/proposed)      
CBOD5 15 23 290/504 460/1,150 630/1,063 
TSS 20 30 350/664 520/1,001 690/1,418 

 

A second important fact recognized in the MAO that is missing in the permit is that high flows should 
be expected in May. Using the maximum month dry weather flow of 2.68 mgd from Table 3-2, and 
the lower mass limits in the permit in effect from May through October, the resulting effective re-
quired effluent concentration is 5/5. Likewise, the WWTP will not be able to consistently meet this 
limit.  

Similar to the above discussion for wet season mass limits, the City and DEQ will have an opportunity 
to modify this restrictive mass load effluent limit for May during the next NPDES permit renewal pro-
cess. As a part of that process, DEQ has indicated that a demonstration must be made that any pro-
posed adjustment satisfies DEQ’s Antidegradation Policy described in OAR 340-041-0004(9).  

The permit renewal process may require additional studies beyond the scope of this Facility Plan. 

Again, the following summary of prior informal correspondence with DEQ is provided as background 
for future discussions with DEQ during permit renewal on including May in the wet season mass lim-
its: 
• This is a modification that will require completion of an anti-degradation review worksheet for a 

proposed individual NPDES discharge.  
• Historical climate data for the month of May should be collected and presented to show how 

May is typically a more seasonably wet month than summer months.  

Precipitation data for the months of May through October for the last 47 years in Sweet Home are 
shown in Table 5-6. Monthly average and standard deviation are presented. From this data, it is ap-
parent that May is much wetter on average with a wider range than any other “dry season” month 
except October. But May is very different than October as it follows the wet season when the ground 
is still saturated and groundwater levels are higher, resulting in higher WWTP flows than October, 
which follows the driest months.  



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-11 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Table 5-6. Sweet Home (Foster Dam) Monthly Rainfall Records, 1969-2016 

Month Average monthly rainfall, inches Standard deviation, inches 
May 3.74 2.15 

June 2.51 1.43 

July 0.70 0.82 

August 0.97 1.13 

September 1.96 1.61 

October 4.27 2.45 
 

5.4.3 Ammonia 
Based on information presented in a letter from DEQ on February 18, 2016 (Appendix D), the ammo-
nia-N limit has been removed without permit modification as a result of the new (August 4, 2015) 
standard adoption. During the NPDES permit renewal process, the City will be required to complete a 
reasonable potential analysis for ammonia toxicity using the new ammonia criteria. If the analysis 
indicates toxicity above the standard, ammonia limits may be required in the renewal permit.  

5.5 Aging Infrastructure and Deficiencies 
This section addresses aging infrastructure and provides details of unit process condition, perfor-
mance, and remaining useful life. Details regarding the existing system’s ability to meet current and 
future effluent limits and other regulatory requirements are provided. Improvements needed to meet 
existing and future needs are summarized. 

5.5.1 Existing IPS 
Erosion and cracking of the above-grade structure can be observed at the walls and roof. The exte-
rior walls appear weathered and aggregate is exposed at multiple locations. The underside of the 
roof slab leaks as evidenced by moisture stains permeating through cracks. Figure 5-6 shows photos 
of the IPS interior.  

  
Figure 5-6. Existing IPS interior 

Because of poor inlet conditions, sand, grit, and debris tend to accumulate in the wetwell and there 
is no means to isolate a portion of the wetwell for cleaning.  



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-12 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

The firm capacity of the existing IPS is approximately 6 mgd. Capacity of approximately 9 mgd is pos-
sible with all three pumps in service. A firm capacity of 13.5 mgd is required for meeting future con-
ditions.  

The physical size and configuration of the pump station will not allow for a significant capacity expan-
sion. The existing 12- and 16-inch-diameter force mains do not provide capacity for conveyance of 
the regulatory peak flow at reasonable velocities. The existing pumps were installed as part of the 
1993 upgrade with impeller upgrades made more recently. There is no influent flow meter.  

The existing IPS is insufficient for conveyance of peak flows through the WWTP. Because of its age 
and condition, a new IPS is recommended.  

5.5.2 Influent Flow Sampling 
Influent sampling is done at the IPS wetwell using an automated, 24-hour composite sampler with 
sampling interval set on a timer (in the absence of an influent flow meter). Process return flows in-
cluding filter backwash, solids holding tank decant, and dewatering filtrate are all returned to the 
IPS, which potentially results in double counting of these process streams depending on timing of 
the sample. Figure 5-7 shows the sampler unit used in the IPS wetwell.  

 
Figure 5-7. Composite sampler at IPS wetwell  

 
A new sampling location should be integrated with a new IPS that allows for influent sampling up-
stream of in-plant recycle streams. This will require a small in-plant pump station for conveyance of 
recycle process streams.  



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-13 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

5.5.3 Preliminary Treatment 
The existing manual bar screens do not effectively remove debris and rags that can pass through the 
relatively wide bar spacing. The screenings must be manually removed, requiring several checks per 
day by plant staff. Plastics and rags tend to collect in downstream processes, causing damage to 
equipment and requiring expensive maintenance activities. There are no grit removal provisions al-
lowing grit to accumulate in the aeration basins and solids holding tank. There are no provisions for 
splitting flow to a parallel treatment process proposed for treatment of flows beyond 7 mgd. Figure 
5-8 shows the existing headworks and routine cleaning of the manual bar screen.  

 
Figure 5-8. Routine cleaning of headworks bar screens 

 

A new headworks facility with a mechanical bar screen, manually cleaned bypass channel, and a 
screenings washer/compactor is recommended to effectively remove material that accumulates in 
downstream structures and results in significant additional O&M costs.  

5.5.4 Aeration Basins 
The existing aeration basins exhibit minor structural deficiencies that could be remedied. Structural 
deficiencies include erosion of interior surfaces consistent with age, minor cracking at fillets, and evi-
dence indicating possible rebar corrosion in select areas close to the concrete surface. Aeration ba-
sin 2 has a 1-inch gap in the upper portion of one wall at the location of a construction joint but no 
apparent leakage.  

The platform-mounted surface aerators are in fair shape commensurate with their age. Two of the 
aerators are original and two were salvaged from a neighboring plant. The aerators splash to the ex-
tents of the tank and are inefficient in terms of both oxygen transfer and pounds of oxygen delivered 
per installed horsepower. The aerators currently do not have adequate capacity to maintain the rec-
ommended oxygen residual in the tanks under moderate to high influent loading conditions. 

Flow split from the aeration basins to the secondary clarifiers is controlled by weir boxes in the down-
stream ends of the tank. The weir boxes, installed as part of the 1993 upgrades, are apparently set 
at different elevations, resulting in the inability to effectively split flow between the three secondary 
clarifiers. As a result, a disproportionate share of flow is conveyed to the older and smaller clarifiers 
rather than to the newer, larger, and more effective third clarifier.  



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-14 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

The existing aeration basins do not have feed or flow management provisions for conserving solids 
under high flow conditions. These types of provisions would include multiple feed points for raw influ-
ent and RAS and partitions to allow concentration and conservation of mixed liquor suspended solids 
(MLSS). The basins also lack adequate volume needed to effectively provide longer solids retention 
time (SRT) in dry weather to enhance ammonia removal. Figure 5-9 shows photos of the aeration ba-
sin interior.  

  
Figure 5-9. Interior of aeration basin 

 

Improvements to the existing basins should include resetting the hydraulic control points, a fine-bub-
ble air diffuser system, blowers and piping appurtenances for aeration, and rehabilitation of concrete 
defects.  

5.5.5 Secondary Clarifiers 
The concrete in both of the original secondary clarifiers shows the expected signs of aging but is gen-
erally in good or repairable condition. Both original clarifier mechanisms and perimeter weirs are in 
need of replacement. Scum and floating debris tend to quickly collect on the center feed tub of the 
original clarifiers, requiring frequent manual removal. Scum and floatable solids tend to accumulate 
on the surface of the older clarifiers.  

The original clarifiers are shallow by modern design standards and are not as well suited for treat-
ment of high flows compared to clarifiers with deeper side water depth. The third clarifier, con-
structed as part of the 1993 upgrades, is larger and deeper than the two original clarifiers and gen-
erally in good operating condition. Figure 5-10 shows one of the original clarifiers and the newer, 
larger clarifier 3. 

 



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-15 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

  
Figure 5-10. Original secondary clarifier 1 (left) and newer clarifier 3 (right) 

 

Currently, the ability to split flow between the three clarifiers is limited by the configuration and ele-
vations of the effluent structures and the tendency is to hydraulically overload the two smaller clarifi-
ers. Improvements to the flow control structures at the downstream ends of the aeration basins, de-
scribed later in this section, would provide the ability to balance flow between the three clarifiers.  

Figure 5-11 shows the condition of the weirs and effluent trough and the drive gear of one of the 
older clarifiers.  

Improvements for the two older clarifiers would include new clarifier mechanisms and appurte-
nances, new overflow weirs, and rehabilitation of concrete defects. No improvements are recom-
mended for the newer clarifier.  

  
Figure 5-11. Original secondary clarifier weir (left) and drive mechanism (right) 

 

5.5.6 RAS and WAS Pumping Facilities 
There is considerable leakage from the original piping and valves resulting from leaky gaskets and 
advancing age. The original RAS pumps serving clarifiers 1 and 2 are not metered. The three-way 
plug valves used to distribute RAS between the pumps leaks, which can airlock the pumps. There are 
no provisions for automatically pacing RAS pumping to plant flow or to measure the depth of the 



Sweet Home Wastewater Facilities Plan Section 5 

 

 
5-16 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

sludge blankets in the secondary clarifiers. Peak RAS capacity should be increased to more effec-
tively manage the sludge blanket depth in the secondary clarifiers and avoid washout of solids under 
high flow and load conditions.  

The WAS pumps are not variable-speed and pump at too high a rate to maintain a consistent MLSS 
[...]
1 Full rehabilitation, complete uppers 1,620,000 0.18 9.0 12 

2, 19 Complete uppers 310,000 0.17 1.8 1 

3 R&R work complete 0 0 0 N/A 

4 Complete uppers 820,000 0.14 5.7 7 

5, 6, 21 Complete uppers 970,000 0.39 2.5 2 

7, 13, 14, 17 Full rehabilitation 7,350,000 1.55 4.7 6 

8 Full rehabilitation, complete uppers 2,720,000 0.28 9.9 13 

9 Full rehabilitation, complete uppers 910,000 0.29 3.1 4 

10 Full rehabilitation, complete uppers 2,990,000 0.42 7.1 11 

11, 12 Full rehabilitation 3,770,000 0.53 7.1 10 

15 Full rehabilitation 2,130,000 0.31 6.8 8 

16 Full rehabilitation 2,520,000 0.58 4.4 5 

18 Full rehabilitation 1,130,000 0.37 3.1 3 

20 Complete uppers 630,000 0.09 7.0 9 

Total $27,900,000 5.30 5.3  

a. Basins grouped together because of flow monitoring locations and model calibration methodology. 
b. Assumes 65% reduction in RDII for full rehabilitation, 30% reduction for completing uppers. 

 

This I/I effort is costly and falls 1 mgd short of the 6.3 mgd reduction needed to treat wet weather 
flows expected at the WWTP. WWTP costs to more reliably treat 7 mgd (common to all alternatives) 
are also required. Costs to treat 1 mgd of wet weather flows are ignored as they are not significant 
for this analysis.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Table 6-3 summarizes the total cost of this alternative and includes; RDII costs, WWTP upgrade costs 
for 7 mgd, and WWTP costs for wet weather improvements.  
 

Table 6-3. Summary of Construction Costs for Alternative 1 

Component Cost ($) 
Peak RDII removal   
 Remaining R&R work  28M 

WWTP Upgrades for 7 mgd  
 Influent pumping 3.3M 
 Mechanical Bar Screen (1 screen) 0.5M 
 Aeration improvements for existing basins 0.6M 
 Secondary clarifier improvements 0.5M 
 Tertiary filtration 3.3M 
 Existing CCT and disinfection improvements 0.1M 
 Outfall improvements 0.4M 
 Civil site work 0.5M 
 Miscellaneous improvements 0.5M 
 Standby generator 0.3M 

WWTP Upgrades for 13 mgd  N/A 

Total $38M 
 

6.1.2 Alternative 2: Flow Equalization Storage 
A storage basin could be constructed for detention of flows exceeding the hydraulic capacity of the 
existing treatment system. Once high flows subside, the stored volume would be pumped or other-
wise conveyed to the WWTP for treatment, thereby providing storage for the next storm event. A stor-
age facility would require a separate pumping system, either for filling an above ground tank or for 
emptying a below-ground structure. Similar to Alternative 1, flow equalization can be reasonably as-
sumed to eliminate the need for a parallel conveyance and treatment facility for flows exceeding 
7 mgd, but would not eliminate the need for improvements to existing WWTP facilities required to 
more reliably treat 7 mgd. 

To evaluate this alternative, results from the collection system predictive model described in Sec-
tion 4 were used to quantify multiple-day storms in the historical record. The storm event occurring in 
late December 2005 was identified as one of the larger events occurring within the record, having 
flows in excess of 7 mgd over consecutive days. Flows in excess of 7 mgd resulting from this storm 
were used as the basis for evaluating the storage volume requirement. The analysis calculated the 
volume required for storage of this single storm event by assuming an empty storage basin at the 
beginning of the analysis. This analysis showed this event to have a 5-year recurrence storage vol-
ume requirement. An analysis of the entire rainfall record might determine that additional volume is 
required resulting from consecutive storms. The resulting hydrograph, existing WWTP hydraulic ca-
pacity, and resulting storage volume requirement are shown in Figure 6-1.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

 
Figure 6-1. Storage requirement during wet weather event 

 

Based on this evaluation, the storage basin volume would need to be approximately 9.4 million gal-
lons (MG). Storage of this volume equates to a single below ground basin that is 14 feet deep and 
covers an area of approximately 2 acres or an above ground tank that is 50 feet tall and 180 feet in 
diameter. Storage tank construction costs generally range from $2 per gallon for above ground tanks 
to $6 or more per gallon for buried structures. Siting such a structure would also require land acqui-
sition and permitting costs. Pumping, piping, valves, and controls would further add to the cost. Ap-
plying a conservatively low unit cost of $3 per gallon for such a flow equalization facility yields a capi-
tal expenditure estimate of approximately $28M. 

It is expected that this alternative would not require wet-weather technology upgrades at the plant as 
the storage volume would be metered back to the plant during low spots in the diurnal cycle such 
that plant flows are limited to 7 mgd or below. 

Table 6-4 below itemizes these costs for Alternative 2 and, as for Alternative 1, includes the costs for 
liquid stream improvements required to increase secondary treatment capacity and reliability of the 
existing facilities to handle 7 mgd. 

 



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-5 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Table 6-4. Summary of Construction Costs for Alternative 2 

Component Cost ($) 
Flow Equalization Facilities   
 Storage Tank 25M 
 Land acquisition 0.5M 
 Pumping 2M 
 Flow control structure/gates 0.5M 

WWTP Upgrades for 7 mgd  
 Influent pumping 3.3M 
 Mechanical bar screen (1 screen) 0.5M 
 Aeration improvements for existing basins 0.6M 
 Secondary clarifier improvements 0.5M 
 Tertiary filtration 3.3M 
 Existing CCT and disinfection improvements 0.1M 
 Outfall improvements 0.4M 
 Civil site work 0.5M 
 Miscellaneous improvements 0.5M 
 Standby generator 0.3M 

WWTP Upgrades for 13 mgd N/A 

Total $38M 
 

6.1.3 Alternative 3: WWTP Upgrade 
Alternative 3 incorporates three possible sub-alternatives for upgrading secondary treatment in addi-
tion to expansion or construction of new facilities for influent pumping, flow conveyance, disinfection, 
and solids handling. The three sub-alternatives for providing secondary treatment are discussed first. 
Additional elements common to all of the alternatives are discussed later in this section.  

6.1.3.1 Secondary Treatment Improvements 

Three options for conveying and treating the full range of projected flows and loads are described 
below.  

6.1.3.1.1 Secondary Treatment Alternative 3A 

Expand the existing aeration, sedimentation, and conveyance elements of the secondary treatment 
system to convey and treat the full range of flows.  

At Sweet Home, the vast majority of flows are less than 3 mgd while the projected peaks range up to 
13 mgd. Flows greater than 5 mgd are infrequent and dilute. The existing secondary treatment sys-
tem is not capable of effectively conveying flows in excess of 7 mgd because of the size of hydraulic 
structures and interconnecting pipes. Increasing hydraulic throughput beyond this level will flood 
structures and promote clarifier failure, resulting in potential permit limit violations. Conveyance and 
treatment of up to 13 mgd would essentially require a parallel secondary treatment system that 
would be used infrequently.  

Influent loadings are currently insufficient to sustain the biological process within the expanded vol-
ume year-round, and bringing the standby capacity online for peak flow events would take days to 
weeks to establish sufficient MLSS to enable effective treatment.  

For these reasons, providing conventional secondary treatment for the full range of flows is not a via-
ble alternative. As such no flow schematic or cost has been generated.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-6 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

6.1.3.1.2 Secondary Treatment Alternative 3B  

Construct a new secondary treatment system using membrane bioreactors (MBRs) and a parallel 
wet weather treatment system.  

This alternative involves abandoning the existing aeration basins, secondary clarifiers, and sand fil-
ters in favor of a new MBR process for flows up to 7 mgd, and construction of a parallel wet weather 
treatment system for conveyance and treatment of flows exceeding 7 mgd. Other improvements re-
quired for this alternative include a new IPS, new headworks, parallel wet weather disinfection tank, 
and new outfall pipe and diffuser. The MBR process is discussed below. Other improvements associ-
ated with this alternative are described later in this section. 

The MBR process uses a suspended-growth biological reactor and membrane filtration in lieu of sec-
ondary clarification and tertiary filtration. The process provides for high removal efficiencies of nitro-
gen, phosphorus, bacteria, BOD, and TSS. The high-quality effluent produced by MBRs makes them 
particularly applicable to reuse applications and for surface water discharge applications requiring 
nitrogen and phosphorus removal. The use of membranes for removal of solids eliminates the possi-
bility of clarifier failure when treating high flows. Membrane filtration allows for a higher biomass con-
centration in the mixed liquor and use of smaller bioreactors when compared to conventional treat-
ment.  

MBR technology was evaluated for Sweet Home because it would replace the existing aeration ba-
sins and secondary clarifiers, both of which require upgrades and are shallow by modern standards. 
MBR would also remove the need to upgrade or replace the sand filters as MBR effluent quality is 
superior to even filtered effluent. Effluent produced by MBRs should meet future regulatory limits for 
TSS, BOD, and ammonia, and should be ideal for reuse of effluent for irrigation. Low concentrations 
of solids and bacteria in the MBR effluent also enable reliable disinfection and low chemical dosing 
rates.  

The primary disadvantages of MBR systems are high capital and O&M costs when compared to con-
ventional systems of similar capacity. Maintenance costs associated with MBR include routine mem-
brane cleaning for fouling control and eventual membrane replacement. Energy costs are higher be-
cause the membranes require continuous air scouring and permeate must be continuously pumped 
or drawn through the membranes. In addition, the waste sludge generated by an MBR process may 
exhibit poor dewatering performance, resulting in the need for additional polymer for thickening and 
dewatering processes.  

MBR tankage and support equipment would fit within the area adjacent to the existing WWTP in the 
area currently occupied by the City’s maintenance facility. The plant would use a new IPS and head-
works. Effluent would be disinfected in the existing CCT and discharged through an improved outfall.  

For this alternative, a parallel wet weather treatment system using high-rate clarification (HRC) would 
be required to convey and treat flows greater than 7 mgd. Dilute influent conveyed through the HRC 
would be treated and disinfected prior to discharge. The HRC process is described in detail later in 
this section. A flow schematic showing the basic components of an MBR-based process for Sweet 
Home is shown on Figure 6-2 below. A layout showing the existing plant with the proposed improve-
ments and associated yard piping is provided in Figure 6-3 below.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-7 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Table 6-5 lists the component construction costs for this alternative.  

  
Table 6-5. Summary of Construction Costs for Alternative 3B 

Component Cost ($) 
WWTP Upgrades for 7 mgd  

 Influent pumping 3.3M 

 Mechanical Bar Screen (1 screen) 0.5M 

 MBR facility 15.0M 

 Existing disinfection improvements and new WW CCT 0.1M 

 Outfall upgrade 0.4M 

 Civil work 0.5M 

 Standby generator 0.3M 

WWTP Upgrades for 13 mgd  

 Influent pumping capacity expansion 0.4M 

 Mechanical bar screen (2nd screen) 0.3M 

 Flow diversion pipe and structure 0.1M 

 Grit removal 2.0M 

 Wet weather treatment (HRC) 3.5M 

 Wet weather disinfection facility 0.4M 

Total $27M 
 

6.1.3.2 Secondary Treatment Alternative 3C 

Upgrade the existing secondary treatment system and construct a parallel wet weather treatment 
system. 

This alternative makes use of the existing infrastructure to the highest degree possible and provides 
opportunities to phase some proposed improvements and defer capital expenditures. The primary 
elements of this alternative include a new IPS, new headworks, improvements to the existing sec-
ondary treatment process, third aeration basin, parallel wet weather treatment process and disinfec-
tion tank, and new outfall pipe and diffuser. The third aeration basin is discussed in detail below. 
Other improvements associated with this alternative are described later in this section.  

Aeration Basin Improvements. The initially proposed upgrades include conversion of the existing sur-
face aerators to a fine-bubble aeration system, and modification of the effluent weirs controlling the 
flow split between the secondary clarifiers. Peak hydraulic capacity of the secondary treatment sys-
tem would remain at approximately 7 mgd, but plant performance would be extended by providing 
additional process air and by balancing the flow split between the three clarifiers. Replacement of 
the existing surface aerators with a fine-bubble aeration system would also reduce energy require-
ments for aeration.  

When required based on flows and loads, a third aeration basin would be constructed and operated in 
series with the two existing aeration basins for additional treatment of BOD and ammonia loads, en-
hance settleability of MLSS, and provide for more effective management of biological solids during 
peak flow events. The third basin would be deeper than the existing basins to increase oxygen transfer 
efficiency. The new basin would be smaller in footprint and incorporate an anoxic selector zone to en-
hance sludge settleability, reduce aeration requirements, and recover alkalinity. Multiple feed points 
(i.e., step feed) for influent and RAS would be incorporated to enable a flow configuration capable of 



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-8 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

concentrating and conserving MLSS during peak flow events. The additional volume provided by the 
third basin would facilitate extending the MLSS concentration and sludge age as required for effective 
treatment of ammonia. Timing of the third basin would be determined by the performance of the two 
existing basins with aeration and hydraulic improvements and future load increases. 

Implementation of these upgrades would help with treatment efficiency and solids inventory during 
wet weather events.  
Secondary Clarifier Mechanism Replacement. This upgrade includes installation of new clarifier 
mechanisms in the two original secondary clarifiers with energy-dissipating baffles, deeper flocculat-
ing skirts, and improved effluent baffles. This upgrade is recommended to improve performance, en-
hance clarifier reliability, and reduce ongoing maintenance. 
RAS and WAS Pumping Improvements. This upgrade would increase the RAS recycle capacity by ap-
proximately 100 percent to enhance treatment reliability during wet weather events. It would also 
appropriately size the WAS pumps and enhance their controls to optimize solids management. Cur-
rently, when high flow conditions exist for extended periods, the sludge blanket can accumulate to a 
point where it can overflow the weirs of the two original clarifiers. Increasing the RAS recycle capacity 
by approximately 100 percent is recommended to address this deficiency and enhance treatment 
reliability. Establishing a lower MLSS inventory by increasing WAS pumping during high flow events is 
currently practiced to reduce the rate of blanket accumulation and subsequent solids washout. Ac-
tive management of the solids inventory would continue to be required until a third aeration basin 
can be constructed. The existing WAS pumps are oversized and therefore operated for only a few 
minutes every day. New WAS pumps, appropriately sized for the optimal wasting rate and fitted with 
VFDs, would enhance operations but could be deferred. Specific requirements for RAS and WAS 
pumping would be evaluated during predesign to arrive at the most cost-effective solutions for opti-
mizing secondary solids management. 

HRC. A wet weather treatment system using HRC would be required to convey and treat flows greater 
than 7 mgd. Dilute influent conveyed through the HRC would be treated and disinfected prior to dis-
charge. The HRC facility is described in detail later in this section.  

Table 6-6 below lists the component costs for this alternative. A flow schematic showing the basic 
components of an Alternative 3C for Sweet Home is shown on Figure 6-2. A layout showing the exist-
ing plant with the proposed improvements and associated yard piping are shown on Figure 6-5. 

 



 

 

 

 
Figure 6-2. Alternative 3B MBR and HRC process schematic 





 

 

 

 

Figure 6-3. Alternative 3B 
MBR and HRC 





 

 

 
Figure 6-4. Alternative 3C Upgrade existing and add HRC process schematic 

 





 

 

 

 

Figure 6-5. Alternative 3C 
Upgrade existing and add HRC 





Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-9 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Table 6-6. Summary of Construction Costs for Alternative 3C 

Component Cost ($) 
WWTP Upgrades for Design Flows  

 Influent pumping 3.3M 

 Mechanical bar screen (1 screens) 0.5M 

 Aeration improvements for existing basins 0.6M 

 Existing CCT and disinfection improvements 0.1M 

 New aeration basin 2.2M 

 Outfall improvements 0.4M 

 Secondary clarifier improvements 0.5M 

 Tertiary filtration 3.3M 

 Standby generator 0.3M 

 Miscellaneous improvements 0.5M 

 Civil site work 0.5M 

WWTP Upgrades for Peak Flows  

 Influent pumping capacity expansion 0.4M 

 Mechanical bar screen (2nd screen) 0.3M 

 Flow diversion pipe and structure 0.1M 

 Grit removal 2.0M 

 Wet weather treatment (HRC) 3.5M 

 Wet weather disinfection facility 0.4M 

Total $19M 
 

6.2 Liquid Stream Alternative Common Elements 
The following section discusses elements common to one or more of the listed alternatives.  

6.2.1  Influent Pump Station  
The existing IPS has a firm capacity of approximately 6 mgd, is showing signs of advanced aging, and 
suffers from excessive grit accumulation due to poor inlet hydraulics. The physical size of the pump 
station and other limitations described in Sections 4 and 5 make it impractical to sufficiently in-
crease the peak capacity.  

For adoption of Alternatives 2 and 3, additional pump station capacity is required to convey the pro-
jected peak flow through the WWTP and avoid overflows to Ames Creek. A new pump station, sized to 
provide a firm capacity of at least 13.5 mgd, is required for Alternative 3.  

For cost estimating and layout purposes, a self-cleaning, trench-style pump station design was as-
sumed using multiple submersible pumps. The most effective approach will usually incorporate one 
smaller pump providing service for low to average flow conditions and three larger pumps for provid-
ing the firm peak design capacity plus redundancy. The pump station would be constructed below 
grade with associated electrical gear located in either a new or existing building. All pumps would be 
equipped with VFDs. 

The construction of a new IPS addresses the conveyance of planning-level flows and would be sub-
ject to a design sufficient to meet the reliability requirements set forth by the City and State.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-10 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

6.2.2 Headworks 
Removal of screenings would protect and extend the life of downstream equipment and reduce plas-
tics in the solids stream, which is consistent with beneficial reuse options. Grit removal, when imple-
mented, would reduce maintenance requirements associated with periodic cleaning of the aeration 
basins and solids holding tank and prevent grit-related damage to equipment.  

New headworks consisting of both screening and grit removal facilities are planned. The initial phase 
of the headworks facility construction would consist of dual-channel headworks incorporating a me-
chanical bar screen and a screenings washer/compactor. For the purpose of sizing the headworks 
footprint and development of the cost estimate, a dual-channel facility incorporating one mechanical 
bar screen and a stacked-tray grit removal system was assumed. A stacked-tray grit removal system 
minimizes the facility footprint and optimizes grit removal performance. To defer construction of the 
grit removal element, the screening and grit removal structures will need to be designed and con-
structed as separate but adjacent structures. Specific details for the new headworks will be devel-
oped during predesign. 

The addition of screenings and grit removal at the facility addresses many operational concerns that 
the plant currently faces. In addition, these facilities are required for the implementation of recom-
mended wet weather treatment technologies.  

6.2.3 Filter Upgrades 
Tertiary treatment is implemented year-round at the WWTP to ensure that effluent meets the more 
stringent permit limits under dry weather conditions and to improve wet weather performance when 
effluent quality can be degraded by high hydraulic loading on the secondary clarifiers.  

The existing sand filters and filter pump station are in good working order but have limited capacity. 
The filters are designed to operate most effectively at a loading rate of 2 gpm/ft2 of surface area, 
which corresponds to a plant flow of approximately 2 mgd. The filters have a peak loading capacity of 
4 gpm/ft2, providing a filtering capacity of approximately 4 mgd. As expected, filter performance will 
be better at the lower end of the range. The filters can reduce effluent TSS to well below the dry 
weather limit of 10 mg/L when plant flows are low but do not have capacity to treat flows beyond 
4 mgd. The filters can help reduce BOD that is connected to suspended solids, but does not biologi-
cally treat BOD. If wet weather TSS and BOD/CBOD discharge limits were maintained or tightened for 
wet weather flows, additional filtration capacity would likely be required. 

Given the large footprint needed for gravity sand filters and the limited space available, the best op-
tion for providing additional filter capacity would be to install modular, high-rate filters in the area 
currently occupied by the sand filter units. High-rate modular filters having hydraulic loading rates in 
the range of 30 to 40 gpm/ft2, or about 10 times the capacity per square foot as a sand media filter 
use synthetic media in a variety of configurations, from a variety of manufacturers. Modular units, 
each with capacity to treat up to 2.5 mgd, could be installed to provide filter capacity adequate to 
treat the entire range of flows. A modular unit manufactured by Schreiber is shown in Figure 6-6. The 
filter unit shown in the figure consists of four modular filters with a combined capacity of 10 mgd. 
The existing footprint of the filter facility would allow for installation of up to six modular units. The 
cost estimate developed for new filtration facilities is based on five modular units with firm capacity 
of 10 mgd and total capacity of 12.5 mgd.  

Keeping the existing filters addresses mass loading permit requirements for select flow ranges at the 
WWTP. Installing a completely new filtration system capable of treating the entire planning-level flow 
range would come at a significant cost.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-11 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

 
Figure 6-6. 10 mgd modular high-rate filter unit 

Source: Schreiber 

6.2.4 Disinfection Improvements 
The existing CCT is not adequate for conveying or disinfecting flows beyond 7 mgd; therefore, addi-
tional disinfection capacity is required if Alternative 3 is implemented. Three options for increasing 
disinfection capacity were identified: 
• Disinfection Alternative A: Construct a new wet weather CCT and use the existing tank in parallel 

with the new tank for chemical disinfection. This alternative would include hydraulic improve-
ments to the existing CCT. 

• Disinfection Alternative B: Construct a new disinfection facility using ultraviolet (UV) disinfection 
for the entire range of flows. This alternative would require a new tank and UV equipment with 
capacity for the full range of flows. Increasing the hydraulic capacity of the existing CCT to facili-
tate this alternative would not be practical given the extent of modifications that would be re-
quired.  

• Disinfection Alternative C: Install UV disinfection equipment in the existing CCT for secondary ef-
fluent up to 7 mgd, and use chemical disinfection in a parallel tank for flows above 7 mgd. This 
alternative would reduce the equipment costs associated with providing UV equipment for the 
entire range of flows, but would add an additional disinfection system to operate and maintain. 

UV disinfection has the advantages of eliminating potentially harmful disinfection by-products formed 
by combining chlorine with partially nitrified ammonia and eliminates the need to deliver, store, and 
manage large quantities of chemicals. UV disinfection systems will also reduce tank volume require-
ments when compared to chemical disinfection. UV disinfection is disadvantaged because it requires 
a large capital investment in equipment, ongoing maintenance and replacement of UV lamps, and a 
significant input of electric power for operation.  

The estimated comparison costs for Disinfection Alternatives A, B, and C are $0.86M, $2.6M, and 
$1.66M, respectively. It is recommended that the City continue to implement chemical disinfection 
based on the additional capital and O&M costs required for UV disinfection.  



Sweet Home Wastewater Facilities Plan Section 6 

 

 
6-12 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Addressing the deficiencies at the CCT will allow for better disinfection of effluent and peak hydraulic 
conveyance.  

6.2.5 Outfall and Effluent Mixing Structure 
The existing 14-inch-diameter outfall is undersized for flows above 7 mgd and not optimized for mix-
ing of effluent with receiving waters. If liquid stream Alternative C is implemented, a new parallel out-
fall sized to convey the full range of flows is required. The new outfall would be equipped with multi-
ple discharge ports to enhance mixing and dilution of the effluent and receiving waters; a mixing 
zone study would be required to optimize the design parameters. A new parallel outfall could be used 
for flows up to 7 mgd, and the existing outfall could be used for flow exceeding 7 mgd. Another possi-
bility would be to construct a larger-diameter outfall with sufficient capacity to convey the full range 
of flows. Predesign activities should include a condition assessment of the existing outfall, construc-
tability assessment within the existing alignment, and mixing analysis to develop the best design 
[...]
Use of contents on this sheet is subject to the limitations specified at the end of this document. 

• The upgrade-based alternative provides new seismic rated IPS, HRC, and disinfection upgrades 
which will provide significant treatment while repairs/replacement of existing damaged struc-
tures are completed.  

During predesign, a seismic assessment of the existing WWTP structures should be conducted to 
identify weaknesses and how they can be addressed and to plan for future, incremental upgrades to 
provide enhanced resilience.  

7.3 Selected Liquid Stream Alternative 
The recommended alternative is 3C, upgrade the existing secondary treatment system and construct 
a parallel wet weather treatment system. It is the lowest-cost, most affordable option for the City be-
cause of its use of existing WWTP facilities and opportunities for phasing. O&M cost increases be-
yond present costs are minimal, and the HRC system will provide the most effective treatment for 
flows beyond 7 mgd. This alternative also allows phased-in seismic enhancements as new facilities 
can be designed to current standards.  

7.4 Selected Solids Handling Alternative 
It is recommended that thickening of solids and liquid hauling to Willow Lake be further considered 
in predesign, as it provides benefit to operations at the plant and was identified as the most cost-ef-
fective solids handling solution. Because a hauling agreement with Willow Lake was not in effect at 
the time of this report, a newly designed on-site dewatering biosolids system has been included in 
the cost estimate presented in Section 8. The on-site dewatering of solids should also be further 
evaluated in predesign.  

Re-establishment of the City’s biosolids land application program is not recommended based on the 
high capital costs, ongoing O&M costs, and potential for odors. 



 

 

 
8-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

Section 8 

Recommended Alternative 
This section presents a comprehensive plan for improvements drawing from previous sections and 
provides design data and a description of the recommended alternative. A schematic layout and hy-
draulic profile are provided. Detailed capital costs associated with the recommended improvements 
are presented along with a schedule for phasing.  

8.1 Description of Recommended Alternative 
The recommended alternative is upgrade of the existing secondary treatment system and construc-
tion of a parallel wet weather treatment system. The associated improvements make the most cost-
effective use of the existing infrastructure, control O&M costs, meet existing and anticipated regula-
tory requirements, and provide seismic resilience for new facilities.  

Fundamental improvements associated with the recommended alternative are a new IPS and prelimi-
nary treatment improvements, secondary treatment improvements, a parallel system for conveying 
and treating flows greater than 7 mgd, disinfection improvements, hydraulic improvements including a 
new outfall pipe and diffuser, and improvements to solids handling facilities. The improvements com-
posing the recommended alternative and their functions are listed in Table 8-1 and described in 
greater detail below. 

 
Table 8-1. Recommended Alternative Elements 

Improvement Function 
New IPS Increase pumping capacity to convey peak flows 

Mechanical bar screening facilities Remove rags and debris and prolong equipment life 

Grit removal facilities Reduce maintenance and prolong equipment life 

Wet weather treatment (HRC) Provide effective treatment for peak flows 

Third aeration basin and improvements for existing basins Increase secondary treatment capacity 

Clarifier upgrades Improve secondary effluent quality 

New tertiary filters Improve final effluent quality 

Disinfection improvements Treat higher flows 

Outfall upgrades Increase peak conveyance capacity 

Biosolids storage improvements Reduce odors, improve performance, and  
reduce maintenance 

Biosolids dewatering improvements Reduce hauling and solids disposal costs 

Miscellaneous improvements Increase reliability of existing systems by  
modifying or improving existing equipment 

 

8.1.1 New Influent Pump Station 
A new IPS, sized to provide a firm capacity of at least 13 mgd, is required to convey the 5-year, peak-
hour flow. For cost estimating and layout purposes, a self-cleaning, trench-style pump station design is 
assumed using multiple submersible pumps. The most effective approach would incorporate one or 



Sweet Home Wastewater Facilities Plan Section 8 

 

 
8-2 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

two smaller pumps providing service for average flow conditions and two or three larger pumps for 
providing the firm peak design capacity plus redundancy. For cost estimating purposes, the firm capac-
ity of the IPS would be 13 mgd and all pumps would be equipped with VFDs. The IPS would be con-
structed below grade with the associated electrical gear located in either a new or existing building.  

8.1.2 Plant Pump Station 
A small, submersible pump station with capacity sufficient to pump the process return streams to a 
location downstream of the IPS should be constructed when the new IPS is constructed. A plant 
pump station would recycle the process streams to a location downstream of the influent sampling 
location and eliminate double counting of BOD and TSS loads. The size and arrangement of the plant 
pump station will be evaluated during predesign. It is expected that a duplex system will be provided 
with redundant pumps.  

8.1.3 Mechanical Bar Screening Facilities (Headworks)  
New headworks, consisting of screening and grit removal facilities, would be ideal from an O&M per-
spective but the grit removal components can be postponed to defer considerable capital expendi-
tures. The initial phase of the headworks facility construction would consist of a dual-channel head-
works incorporating a mechanical bar screen, screenings washer/compactor, and flow diversion 
provisions. Removal of screenings would improve secondary clarifier performance, protect and ex-
tend the life of downstream equipment, and reduce plastics in the solids stream, which increases 
options for solids disposal. Screening is also required for the HRC process.  

8.1.4 Grit Removal (Headworks) 
Grit removal, when implemented, would reduce maintenance requirements associated with periodic 
cleaning of the aeration basins and solids holding tank, and prevent grit-related damage to equip-
ment. The City and their contract operator will determine when to construct this facility depending on 
when funds are available and whether applicable life-cycle costs show it to be a sound investment. 
For the purpose of sizing the grit removal facility and developing the cost estimate, a stacked-tray grit 
removal system was assumed. A stacked-tray grit removal system minimizes the facility footprint, op-
timizes grit removal performance, and reduces energy requirements when compared to other grit re-
moval technologies. To defer construction of the grit removal element, the screening and grit re-
moval structures would need to be designed and constructed as separate but adjacent structures. 
Specific details for the new headworks would be developed during predesign. 

8.1.5 Third Aeration Basin and Improvements for Existing Basins 
A third aeration basin is ultimately recommended for treatment of future loads. Initially, this element 
of the recommended alternative would incorporate improvements to the existing aeration basins. 
When required, a third aeration basin would enable treatment of additional BOD and ammonia 
loads, enhance settleability of MLSS, and provide for more effective management of biological solids 
during peak flow events.  

Interim improvements to the existing aeration basins would incorporate conversion from the existing 
surface aerators to a fine-bubble aeration system and modification of the effluent weirs controlling the 
flow split between the clarifiers. Peak hydraulic capacity of the secondary treatment system would still 
be limited to approximately 7 mgd, but plant performance would be extended by providing additional 
process air and by balancing the flow split to each clarifier. Replacement of the existing surface aera-
tors with a fine-bubble aeration system would also reduce energy requirements for aeration.  



Sweet Home Wastewater Facilities Plan Section 8 

 

 
8-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

When required, a third aeration basin would be constructed and during normal conditions would be op-
erated in series with the two existing aeration basins to avoid potential issues with splitting flow and 
uneven treatment between two different sized/configured tanks. Provisions for parallel operation 
would be considered in predesign for low flow and/or maintenance activities and to provide opera-
tional flexibility for the future.  

The third basin would be deeper than the existing basins to increase oxygen transfer efficiency, but 
would have similar footprint dimensions. The new basin would incorporate baffle walls to provide an 
anoxic selector for enhanced sludge settleability, reduce aeration requirements, and improve recovery 
of alkalinity. Multiple feed points for influent and RAS would be incorporated to enable flow configura-
tions capable of concentrating and conserving MLSS during peak flow events. The additional volume 
provided by the third basin would also enable extending the sludge age as required for effective treat-
ment of ammonia. Timing for the third basin would be determined by the performance of the two exist-
ing basins with aeration and hydraulic improvements and future load increases. 

8.1.6 Secondary Clarifier Improvements 
This element would replace the clarifier mechanisms in the two existing clarifiers with new, modern 
mechanisms to improve performance and reduce maintenance. The existing mechanisms were in-
stalled in 1974. New mechanisms would incorporate energy-dissipating inlets and rapid-rate sludge 
removal arms. Repair of eroded concrete surfaces would be incorporated into the improvements.  

8.1.7 High-Rate Clarification  
The regulatory peak flow that must be conveyed and treated is approximately 13 mgd, while the capac-
ity of the existing WWTP is approximately 7 mgd. Conveyance and treatment of flows exceeding 7 mgd 
would use a parallel treatment system incorporating chemically enhanced and ballasted HRC. HRC re-
quires the use of a coagulant, polymer, and fine ballast material to facilitate flocculation and rapid set-
tlement of suspended solids. Rapid settling of ballasted particles allows for use of a small tank foot-
print when compared to traditional primary clarification, which relies on long detention times and thus 
much larger tanks. 

8.1.8 Filter Upgrades 
If wet weather permit limits were tightened for TSS, additional filtration would be required in the ab-
sence of other significant improvements to secondary treatment. Because of the low surface loading 
rate inherent to gravity sand filters, it would not be practical to expand the existing filters. Timing of 
new filters would depend on performance of the WWTP with interim improvements, timing of load in-
creases, and future permit limits associated with wet weather flows.  

8.1.9 Disinfection Improvements 
The following section describes the plant’s existing disinfection system along with alternatives for fu-
ture improvements. 

Existing Disinfection. The cost estimates developed for all alternatives incorporating UV disinfection 
show that this technology is not competitive from either a capital cost or O&M perspective when com-
pared to continued use of chemical disinfection. No regulatory drivers would currently favor discontinu-
ation of chemical disinfection. For these reasons, it is assumed that Disinfection Alternative A will be 
implemented, and chemical disinfection will be continued at the WWTP.  

The existing disinfection storage, feed, and instrumentation should be evaluated during predesign and 
upgraded as required. The chemical mixing equipment and instrumentation associated with disinfec-
tion, and dechlorination should be evaluated and updated as required.  



Sweet Home Wastewater Facilities Plan Section 8 

 

 
8-4 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 

PAA for Disinfection. Conversion to PAA for disinfection of flows below 7 mgd should be pilot tested 
and considered during predesign activities. Price reductions for PAA make this oxidant a viable alterna-
tive to chlorine disinfection that is gaining acceptance in the United States. The use of PAA allows for 
reduced retention time and contact volume requirement following chemical addition, and eliminates 
the need for a quenching agent for residual removal. PAA is effective at a lower dosage, which can re-
duce storage capacity requirements and is more stable than sodium hypochlorite over time, eliminat-
ing issues associated with off-gassing that can block pipes, cause leaks, and airlock feed pumps. PAA 
will not form undesirable by-products possible with chlorine disinfection, and is generally thought to 
have low potential for environmental harm when dosed at appropriate levels.  

PAA will still require operator attention during handling/processing. The chemical is a mild to strong 
oxidant that may cause skin irritation or spontaneous combustion if mixed with non-inert materials 
such as wood products. Additionally, bulk quantity storage is unlikely due to long term stability con-
cerns which could affect disinfection efficiency. Testing prior to use would be needed if PAA is stored 
for long periods.  

Peak Flow Disinfection. A new CCT will be required for treatment of flows above 7 mgd. The new CCT 
should be equipped with flash mixing provisions and reliable instrumentation to optimize chemical 
dosing. The CCT will be sized to meet regulatory requirements.  

Predesign activities should also include an evaluation of PAA for peak flow disinfection for the same 
reasons described above for disinfection of flows below 7 mgd.  

Outfall Upgrades and Effluent Mixing Structure. A new, parallel outfall pipe and diffuser sized to con-
vey either the full range of flows or some portion of it is required. The new outfall should be equipped 
with multiple discharge ports designed to enhance mixing of the effluent and receiving waters. A new 
parallel outfall could be used for flows up to 7 mgd, and the existing outfall could be used for flows 
exceeding 7 mgd. Predesign activities should include a condition assessment of the existing outfall, 
a constructability assessment within the existing alignment, and a mixing analysis to develop the 
best alternative from a regulatory and process perspective. A mixing structure, constructed at the up-
stream end of the outfall pipe, would provide a convenient location for recombining parallel flows 
and for sampling final effluent. It would also serve as a hydraulic control point if dual outfalls are 
used. The structure should incorporate features necessary for convenient withdrawals of effluent for 
reuse purposes should effluent reuse be implemented at a future date to mitigate thermal loads. 

8.1.10 Solids Storage Tank Improvements 
Recommended improvements for the existing storage tank include additional blower capacity and a 
robust diffuser system adequate to thoroughly mix the contents of the tank and keep the stored sol-
ids in an aerobic state. Maintenance of aerobic conditions would greatly reduce generation of foul 
odors, improve dewatering performance, and reduce tank maintenance requirements.  

8.1.11 Solids Dewatering  
A new dewatering device with additional hydraulic capacity and better dewatering performance 
would reduce solids storage requirements by increasing the volume of material processed per day, 